
.

CPS-ER(OLS) *

gyppLEMENT 3
APRIL 1982

INSTRUCTIONS FOR UPDATING YOUR ER
-

O
To update your copy of the Clinton Power Station - Units
1 and 2 Environmental Report - Operating License Stage,
please remove and destroy the following pages and figures and
insert the Supplement 3 pages and figures as indicated.

REMOVE INSERT

VOLUME 1

General Table of General Table of Contents

Contents /1-i and page 1-i

Page 2.2-1/2.2-2 Pages 2.2-1/2.2-la and
2.2-2

Pages 2.4-7/2.4-8 and Pages 2.4-7/2.4-8 and
2.4-8a 2.4-8a/2.4-8b

Page 2.6-1/2.6-2 Page 2.6-l/2.6-2

VOLUME 2

O Pages 3.3-1/3.3-2 Pages 3.3-1/3.3-2 and
and 3.3-3/3.3-4 3.3-3/3.3-4

Figure 3.3-1 Figure 3.3-1

Pages 3.6-1 through 3.6-6 Pages 3.6-1 through 3.6-6
[...]
| the water flows through three parallel carbon filters to the
demineralizer.

During demineralization, pretreated water passes through two
parallel demineralizer trains, each consisting of the following
four vessels (in order): one strong acid cation vessel, one weak
base anion vessel, one strong base anion vessel and one mixed bed

3.3-2



. - -

'

CPS-ER(OLS) SUPPLEMENT 3
APRIL 1982

() vessel. Each makeup demineralizer train has an average daily
capacity of 165 gpm or a minimum net capacity of 237,600 gal / day.

3.3.4.2 Condensate Polishina System

Circulating water leakages can alter the chemistry of the water
entering the reactor to a point that is unacceptable. To
maintain acceptable water quality, each unit has eight condensate
polishing (mixed bed) vessels operating continuously, and one
spare vessel. During normal operation, the condensate polishing
system will handle a flow rate of 26,000 gpm per unit.

3.3.4.3 Wastewater Treatment System

The wastewater treatment system receives and processes wastes
from the pretreatment and demineralization equipment that result
from backwashing, rinsing, blowdown, and resin regeneration.

Sand and carbon filters (pretreatment equipment) require
backwashing once per day with filtered water from the filtered
water storage tank. The sand filters are backwashed for 10
minutes per day at a flow rate of 550 gpm. The carbon filters
are backwashed for 10 minutes per day at a flow rate of 300 gpm.

Lime softening units (two per unit) require intermittent sludge
/~'s blowdown for 4 minutes every 20 minutes of operation at 50 gpm.
V Demineralization exhausts the capability of the ion exchange

resins to remove anions and cations. After an estimated 238,000

gallons of water have passed through each demineralizer train,
the resins require. regeneration. Regeneration of the primary
train (cation and anion vessels) occurs once daily, and
regeneration of the mixed bed vessel occurs once every 2 weeks.
Regenerative wastes total 850 lbs of 98% H,SO, and 413 pounds of
100% NaOH per unit, with a maximum possible wastewater flow rate
of 205 gpm from each primary train and 100 gpm from the mixed bed

*

units. A total of 39,930 gallons (per train including the mixed
bed) of wastewater results from each regeneration.

Two existing wastewater treatment ponds, which are divided by a j

dike, are provided for the removal of suspended solids in the
waste streams. These ponds accept clarifier underflow and makeup
demineralizer ion exchange system regenerant waste. Filtration

is provided in the filter house, and the effluent is discharged
to Lake Clinton. Backwash water from these filters is routed
back to the wastewater treatment ponds. |

Regeneration of the mixed bed condensate polisher vessels is
required approximately once every 7 days based on normal
operation. Regeneration requires the use of 1300 pounds of 93%
H,SO , 715 pounds of 100% NaOH, and 34,200 gallons of4I~h demineralized water and produces 29,725 gallons of low-

V,

!
3.3-3



CPS-ER(OLS) SUPPLEMENT 3
APRIL 1982

conductivity, high-crud waste; 11,800 gallons of low con-
ductivity, low-crud waste; and 10,725 gallons of high
conductivity wastes. These wastes are neutralized and then
processed by the radwaste system for the removal of solid
wastes. The low-crud, low conductivity waste water is re-
coverable and is intended for reuse during subsequent re-
generations.

9

.

3.3-4



Op
STORu

DRAIN $

Ir

.

DISC H A RGE TO

SALT CREEK c

(2250 GPM. uiN.I

j ( JL il

20.160 G PD
47.120,000 GPD

'

SHUTDOWN ,
ulS C-1r

SERveCE -

hWATER
AND

O O O
a E SCR EEN W ASH E

0
Q 0 PLANY

o
O .8 O C SE R vlC E 4 x

o o - e
O 2d WATER ,
~

. ~
J d 63.3 60,000 G PD
e e
e * q,

PRE TRE ATME NT W

SEW AGE POTABLE

C HL ORIN A TIO N 1 h TREATMENT WATER C

SYSTEu Sv5 FEM

DE MINE R A Li2E R W
216,000 G PD

J,

lI 1r

CIRC UL A TING WATER
CONDE NS A TE

SYSTEu
:

IC ONDE N SE R) ORAGE

23 7,600 G P D 1r

T URSINE
ceNERATOR

'' LOW CRUD
TANM,,

CONDE NS ATE | CHE MIC A L
RfACTOR _

_

WASTE TANK'

POLISHE R |

WASTE
W C OL L E C TION -en

'' TANN

OUTDOORPLANT pLAgg
'"'

WASTE DRAINS
SEPAAAYOR

C

if

IN-P L A N Y

OIL

$EPARAYOR

if

C
I'

SOLIDIF IE D _ R ADW A S TE
,

N
1 1WASTES ' Sv $ TE U

i i
I h 20.160 GPD _|
t

-

1

I



%m
enE C .. 1 ON o E va,0=a riON o SUPPLEMENT 3

APRIL 1982o

1
'

Maut *UP FROM

AKE Ct|NTON : SALT CREEE

84805 ACRE) AND NORTH FORK

OF SALT CREEE G_

di

CHLORIN. TION
SEEP AOE $

o
a
O

$
.

S

(3)

BACMWASH wasteW O POND 2

4 SLOWDOWN + A's

% FIL T E R

RE GE NE R A fivE
% ; O POND : MOUSE

aAsTE5 # g .,

k'3)

-
METAL CLEANING WASTES-BATCH

TREATED (SEP AR ATELY)16

RECYCLED

DURING RE OE NE R A flON

NOTE 1, F LOWS INDIC A TED ARE FOR

t UNIT OPER A TION ONLY

? 4 FLOW RATES ARE V ARI ABLE

3. WASTEW ATER TRE ATMENT PONDS

CLINTON POWER STATION
UNITS 1 AND 2

E NV IRO NM E NT AL R E POR T-O PE R A T I NG LICE NSE STAGE

FIGURE 3.3-1

WATER USAGE FLOW DIAGRAM

J
,
)*



.

'

CPS-ER(OLS)-

3.6 CHEMICAL AND BIOCIDE WASTES
3

The source of makeup water for the Clinton Power StationA flowUnits 1 and 2 is the cooling lake (Lake Clinton).
diagram illustrating station water use is shown in Figurethe station is given in

A list of chemicals used at3.3-1. The chemical additions to the cooling lakeTable 3.6-1.resulting from station operation will be the waste solution
resulting from regeneration of the makeup demineralizers and
any remaining traces of free or combined chlorine resulting
from its use as a biocide to control slime formation in theservice water system, and sewage treatment sys-condensers,
tem (see Section 3. 3) .

All chemical and biocide discharges
the requirements set forth into Lake Clinton will meetAny excess water discharged from the liquid40 CFR 423. Laundryradwaste system will be of high chemical purity.

waste water is recovered and recycled through the laundry
filters and then to the chemical waste collecting tanks.
From there the waste water is processed by evaporation in
one of the radwaste evaporators.

3.6.1 Cooling Water Systems

3.6.1.1 circulating Water System

TheCondenser cooling water is supplied by the cooling lake.
chemical composition of the intake water is described in
Section 2.2. Biological growths and slime buildup in the

( T)
main condensers will be chemically controlled by periodic
treatment of the intake water with chlorine.

Chlorine gas(_~
will be dissolved in water and injected into the coolingEach condenser willwater stream ahead of each condenser. two to three times daily.
receive a 20- to 30-minute treatment the twoThe chlorination schedule will be staggered so that
condensers are not treated simultaneously.

the free chlorine concentration inIn order to be effective,
the condenser during treatment will be in the range of 0.5 toThe addition of chlorine at an average rate of
1.0 mg/ liter.
about 4 mg/ liter (5.3 mg/ liter maximum) will be required (due
to rapid reaction of free chlorine with reducing substancesto leave a biocidally effective concentration atin the water)
the inlet to the condensers. Transit time through the con-

The free chlorinedensers is approximately 10.8 seconds.
residual will be reduced to approximately 0.1 mg/ liter at the

Free chlorine residual will be monitoredcondenser outlet.during chlorination and the rate of chlorine addition will be
controlled manually to maintain the required level.
Water from the condenser will be mixed during treatment in
the discharge flume with untreated circulating water from the

The chlorine demand of the untreated water willother unit.

3.6-1



CPS-ER(OLS) SUPPLEMENT 3
APRIL 1982

reduce the free chlorine content to an undectable level during
the 3.9 hour travel time to the cooling lake. Total residual
chlorine (free chlo ine plus combined chlorine) will be monitored
at the discharge to Lake Clinton during chlorination to comply
with the proposed conditions of the NPDES permit.

A shutdown of one unit will not significantly affect the total
chlorine residual entering the ooling lake. Aeration from the
supplemental cooling system during the summer months, the 3.9
hour transit time, and aeration over the two drop structures (see
Section 3.4) will limit the concentration of free chlorine and
should ensure that the total chlorine residual will be within
limits to be prescribed in the National Pollutant Discharge
Elimination System (NPDES) permit.

3.6.1.2 Service Water System

Service water (shutdown and plant service water) will also be
chlorinated for slime control in the same manner as condenser
cooling water in order to limit the free residual chlorine level
to a maximum of 0.1 mg/ liter at the discharge and comply with the
proposed conditions of the NPDES permit. After mixing with the
condenser discharge, the contribution of residual chlorine will
be in trace amounts and will be further reduced in the discharge
flume.

3.6.2 Makeup Water Treatment System g

The makeup water supply for the steam cycle and for other station
uses requirng high purity water will be independent of the
cooling water system, but the makeup water will be obtained from
the cooling lake. The makeup water will be purified by
chlorination, lime softening, filtration, and demineralization
(see Section3.3).
The makeup filter subsystem consists of three fine-sand filteres
and three carbon filters. All filters are backwashed once a day
with water from the filtered water storage tank. The sand

I filters are backwashed for 10 minutes at 550 gallons per minute.
The carbon filters are backwashed for 10 minutes at 300 gallons
per minute.

The discharge from the backwashing operations is routed to one of
two wastewater treatment ponds. |

The two redundant filter trains have a total of 8 demineralizers.
Each train has a strong acid cation, weak base anion, strong base
anion, and a mixed bed demineralizer.

During the water treatment processes, chemical regeneration of
the ion exchange resins will be necessary. Sulfuric acid
(660Be H,SO.) and caustic soda (NaOH) will be used to regenerate
these resins.

3.6-2



CPS-ER(OLS) ' SUPPLEMENT 3-

APRIL 1982

Regenerative wastes, clarifier underflow, and filter backwash
water will be routed to one of the two wastewater treatment |
ponds.

The regeneration frequency and amount of wastewater per
regeneration of the makeup demineralizers is shown on Table
3.6-2. The amount of chemicals discharged to waste per
regeneration is shown on Table 3.6-3.
Chemical regenerati.on of the condensate polishing system will be
required every 7 days during normal operation. The regeneration

process will use 1300 pounds of 93% H,SO and 715 pounds of 100%
NaOH and produce 29,725 gallons of low-conductivity, high-crud
waste, 11,800 gallons of low conductivity, low-crud waste, and
10,725 gallons of high conductivity wastes. Condensate polishing

system regeneration wastes will be neutralized and processed by
the radwaste system for the removal of solid wastes. The low-

crud, low-conductivity wastewater will be recoverable for reuse
during subsequent regenerations. High-conductivity wastes
containing approximately 5% total dissolved solids by weight will
be transferred to the chemical waste storage tank before being
evaporated, solidified, and sent to offsite burial.

3.6.3 Potable Water System

(~' The volume of water used for drinking and sanitary purposes will
be small in comparison with that used for other station water

All potable water system wastes will be treated by thepurposes. The effluentsewage treatment system described in Section 3.7.
will be continuously chlorinated and the amount of chlorine will
be controlled and monitored according to the limitations set
forth in the NPDES permit.

3.6.4 Wastewater Effleunt Treatment Facility

The filter house and pH treatment facility contains the equipment
shown in Figure 3.6-1. Figure 3.6-2 provides a flow diagram of
the entire wastewater effluent treatment facility.

! Wastewater from the makeup water pretreatment and demineralizer
filter back-systems, specifically lime softener sludge blowdowns,

washes, and domineralizer regenerant wastes, will flow to one of the
two wastewater treatment ponds. Effluent from the wastewater treat-
ment ponds will be pumped to the filter treatment house where the
wastewater will be chemically neutralized, if required to meet
applicable standards, by addition of acid or caustic through re-The neutralized wastewater will flow throughspective feed systems.two sand filters arranged in parallel and then into Lake Clinton.
If needed, a coagulant aid will be added to the wastewater upstream
of the sand filters to improve filtration of the suspended solids.

O
4

3.6-3



CPS-ER(OLS) SUPPLEMENT 3
APRIL 1982

A portion of the sand filter effluent will be drawn off to
provide dilution water for the acid and caustic feed systems, and
to fill a backwash water storage tank. The water from this
storage tank will be used to backwash the sand filters. The sand
filters are interlocked to prevent simultaneous backwashing of
the filters. During the backwashing sequence compressed air will
be used for scouring the filters.

If the quality of the wastewater does not meet effleunt
limitations for pH, provisions have been made for routing the
sand filter effluent back to a wastewater treatment pond.

When the sludge layer in one wastewater treatment pond builds up
to a maximum allowable level, the wastewater from the
pretreatment and demineralizer systems will be directed to the
other pond. The sludge layer in the full pond will then be
dredged and disposed of in an acceptable manner.

The wastewater treatment ponds will normally be utilized on an |
individual basis. If the need arises to operate with both ponds,
they will be utilized in parallel or in series depending on
circumstances. Temporarily, while the plant is under
construction, the wastewater treatment ponds are being utilized
as separate units. The hydrolazer preoperational pipe joint
rinse waters are routed to pond B and batch treated as shown in
Figure 3.6-2. The other wastewaters are routed to pond A and
treated as specified. Following the completion of construction, |||
the wastewater treatment ponds will revert to the original
procedure. Intermittently, at approximate 5 to 7 year intervals,
pond B will be used to treat operational metal cleaning
wastewater resulting from the acid-cleansing of the condenser
tubes. Nevertheless, at all times, the ponds and filter house
equipment will be operated as required to meet the metal cleaning
waste limitations contained within the extended NPDES permit.
These requirements are indicated below:

i

|
|

!

|

| 3.6-4



CPS-ER(OLS) " SUPPLEMENT 3*

APRIL 1982

Preoperational Metal Cleaning Wastes |x_-

Characteristic Monitor NPDES Max. Limits

Flow (MGD) Daily No Limit

Total suspended
solids Daily 15 PPM

Total iron Daily 1 PPM

Total copper Daily 1 PPM

Total zinc Daily 1 PPM
|

* Total phosphorous
(as P) Daily 1 PPM

* Ammonia (as N) Daily 0.02 PPM |

Oil and grease Daily 15 PPM

* BOD (5) Daily 4 PPM |

pH (separate dis-
charge only) Daily 9 (6-minimum)

|*not included in the new proposed NPDES permit

Each batch of metal cleaning wastewater must be sampled prior to
mixing. Therefore, the sampling occurs before it mixes with the
other wastewater or discharges to Lake Clinton. The-pH limit

would not apply when all the streams mix since the aggregate -

effluent would have to meet the limits for the Treatment Works
I\ presented in this subsection. There shall be no discharge of
J floating solids or visible foam in other than trace amounts.

An estimate of the sludge rate (excluding preoperational metal
cleaning wastes) entering one of the wastewater treatment ponds |4

1s shown in Table 3.6-4. The estimated chemical composition of
the wastewater treatment pond effluent is shown in Table 3.6-5, |

along with the applicable NPDES effluent limitations (for low-
volume wastes) and state effluent and water quality standards.
Wastewater processed through this wastewater treatment system